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Maximum power spectral density

Test Result

TestMode Antenna Freq(MHz) Result [dBm/MHz] Limit[dBm/MHz] Verdict
Ant0 5180 6.2 <17.00 PASS

Antl 5180 6.73 <17.00 PASS

Ant2 5180 5.92 <17.00 PASS

Ant3 5180 6.36 <17.00 PASS

total 5180 12.33 <12.48 PASS

Ant0 5220 5.69 <17.00 PASS

Antl 5220 6.58 <17.00 PASS

Ant2 5220 6.02 <17.00 PASS

Ant3 5220 6.25 <17.00 PASS

total 5220 12.17 <12.48 PASS

Ant0 5240 5.69 <17.00 PASS

Antl 5240 6.34 <17.00 PASS

Ant2 5240 5.95 <17.00 PASS

Ant3 5240 6.17 <17.00 PASS

total 5240 12.06 <12.48 PASS

11A-CDD

Ant0 5745 -3.28 <30.00 PASS

Antl 5745 -3.1 <30.00 PASS

Ant2 5745 -3.83 <30.00 PASS

Ant3 5745 -2.83 <30.00 PASS

total 5745 2.78 <25.51 PASS

Ant0 5785 -3.48 <30.00 PASS

Antl 5785 -2.96 <30.00 PASS

Ant2 5785 -3.6 <30.00 PASS

Ant3 5785 -2.8 <30.00 PASS

total 5785 2.82 <25.51 PASS

Ant0 5825 -2.92 <30.00 PASS

Antl 5825 -2.54 <30.00 PASS

Ant2 5825 -2.72 <30.00 PASS

Ant3 5825 -2.22 <30.00 PASS

total 5825 3.43 <25.51 PASS

Ant0 5180 6.08 <17.00 PASS

LLAX20MIMO Antl 5180 6.58 <17.00 PASS
Ant2 5180 5.93 <17.00 PASS

Ant3 5180 6.29 <17.00 PASS
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total 5180 12.25 <12.48 PASS
Ant0 5220 5.59 <17.00 PASS
Antl 5220 6.31 <17.00 PASS
Ant2 5220 5.82 <17.00 PASS
Ant3 5220 6.32 <17.00 PASS
total 5220 12.04 <12.48 PASS
Ant0 5240 5.76 <17.00 PASS
Antl 5240 6.34 <17.00 PASS
Ant2 5240 5.8 <17.00 PASS
Ant3 5240 6.45 <17.00 PASS
total 5240 12.12 <12.48 PASS
Ant0 5745 -3.2 <30.00 PASS
Antl 5745 -2.63 <30.00 PASS
Ant2 5745 -3.27 <30.00 PASS
Ant3 5745 -2.6 <30.00 PASS
total 5745 3.11 <25.51 PASS
Ant0 5785 -3.77 <30.00 PASS
Antl 5785 -3.61 <30.00 PASS
Ant2 5785 -3.9 <30.00 PASS
Ant3 5785 -3.16 <30.00 PASS
total 5785 2.42 <25.51 PASS
Ant0 5825 -2.05 <30.00 PASS
Antl 5825 -1.81 <30.00 PASS
Ant2 5825 -1.91 <30.00 PASS
Ant3 5825 -1.58 <30.00 PASS
total 5825 4.19 <25.51 PASS
Ant0 5190 2.8 <17.00 PASS
Antl 5190 3.32 <17.00 PASS
Ant2 5190 3.12 <17.00 PASS
Ant3 5190 3.25 <17.00 PASS
total 5190 9.15 <12.48 PASS
AntO 5230 5.87 <17.00 PASS
11AX40MIMO Antl 5230 6.31 <17.00 PASS
Ant2 5230 6.29 <17.00 PASS
Ant3 5230 6.09 <17.00 PASS
total 5230 12.16 <12.48 PASS
Ant0 5755 -3.59 <30.00 PASS
Antl 5755 -3.38 <30.00 PASS
Ant2 5755 -3.88 <30.00 PASS
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Ant3 5755 -3.09 <30.00 PASS
total 5755 2.55 <25.51 PASS
Ant0 5795 5.26 <30.00 PASS
Antl 5795 5.45 <30.00 PASS
Ant2 5795 4.95 <30.00 PASS
Ant3 5795 5.47 <30.00 PASS
total 5795 11.31 <25.51 PASS
Ant0 5210 1.03 <17.00 PASS
Antl 5210 1.19 <17.00 PASS
Ant2 5210 1.14 <17.00 PASS
Ant3 5210 1.05 <17.00 PASS
11AXBOMIMO total 5210 7.12 <12.48 PASS
Ant0 5775 -3.05 <30.00 PASS
Antl 5775 -2.6 <30.00 PASS
Ant2 5775 -2.9 <30.00 PASS
Ant3 5775 -2.54 <30.00 PASS
total 5775 3.25 <25.51 PASS

Note: 1. The Result and Limit Unit is 30 dBm/500 kHz in the band 5.725-5.85 GHz.
2. The Duty Cycle Factor and RBW Factor is compensated in the graph.

Sporton International Inc. (Kunshan) Page Number 1 A2-98 of 134
TEL : +86-512-57900158
FCC ID : PJZ5228XG



saroniis. FCC RF Test Report Report No. : FR332120B

Test Graphs

11A-CDD_Ant0_5180
Spectrum @

Ref Level 20,00 dem Offset 1645 dB & RBW 1 MHz

lo Att 30 dB @ SWT 20ms @ VBW 3 MHz  Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 6.20 dBm
5.1829570 GHz,
10 dém t
‘-_"_“““_‘_‘“"‘"—k\/‘___‘ﬁ‘_"' |
0 dBm 2 4
/ 3
10 dBm i 4

-20 dBm ry \

-30 dBm L \
-40 dBm

-50 dBm-

-60 dBm

-70 dBm

CF 5.18 GHz 1001 pts SEaI‘I 40.0 MHz
L e J Qi wa
Date: 20 23 10:53:25

11A-CDD_Ant1_5180
Spectrum @

Ref Level 20,00 dem Offset 1641 dBé & RBW 1 MHz
lo Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 6.73 dBm
5.1776420 GHz,
10 dém

0 dem

-10 dBm k \

-20 dBm kY

-30 dBm ‘/ \

e B
-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.18 GHz 1001 pts SEﬂn 40.0 MHz

L I ] ANl e

Date: 20.AP

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-99 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11A-CDD_Ant2_5180

Spectrum

(=)

Ref Level 20,00 dBm

Count 100/100

Offset 15,60 dé & RBW 1 MHz
| Att 30 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

5.92 dBm)
5.1834370 GHz

0 dem

ot
—

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.18 GHz

1001 pts

) QnRi e

Span 40.0 MHz

11A-CDD_Ant3_5180

Spectrum

(=)

Ref Level 20,00 dBm

Count 100/100

Offset 15655 dBé & RBW 1 MHz
| Att 30 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

6.36 dBm)
5.1826370 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm /

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.18 GHz

1001 pts

Span 40.0 MHz
—
] (I

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-100 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11A-CDD_Ant0_5220

| Att
Count 100/100

Ref Level 20,00 dBm

Spectrum

(=)

Offset 1542 d& & RBW 1 MHz

30 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

5.69 dBm)
5.2132870 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

| =40 dEm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.22 GHz

1001 pts

Span 40.0 MHz

11A-CDD_Antl_5220

Spectrum

(=)

| Att
Count 100/100

Ref Level 20,00 dBm
30 dB @ SWT

Offset 16,51 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

6.58 dBm)
5.2161240 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

I
-40 dBm

i

-50 dBm:

-60 dBm

-70 dBm

CF 5.22 GHz
——

1001 pts

11:11:10

Span 40.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-101 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11A-CDD_Ant2_5220

Spectrum

(=)

Ref Level 20,00 dém  Offset 16,66 d& & RBW 1 MHz
| Att 30 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

6.02 dBm)
5.2230770 GHz

t
—

0 dem s

-10 dBm f‘ A

-20 dBm:

-30 dBm:

|40 dem—

-50 dBm

-60 dBm:

=70 dBm:

CF 5.22 GHz

1001 pts

Span 40.0 MHz

11A-CDD_Ant3_5220

Spectrum

(=)

Ref Level 20,00 dém  Offset 16,60 d& & RBW 1 MHz
| Att 30 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

6.25 dBm)
5.2158040 GHz

0 dBm .

-10 dBm £ 4

-20 dBm

-30 dBm / \ 1

Lt
-40 dBm

e
-50 dBm-
-60 dBm
-70 dBm
CF 5.22 GHz 1001 pts Span 40.0 MHz
—_ - —
L |l ) [ BERREEE ]
Dat 11:11:45

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-102 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11A-CDD_Ant0_5240

Spectrum

(=)

Ref Level 20,00 dBm  Offset 1548 dB @ RBW 1 MHz
lo Att 30 dB @ SWT 20 ms @ VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

5.69 dBm)
5.2443560 GHz

T
Ld

R R T

0 dem

/ \
-10 dem \

-20 dBm:

-30 dBm:

[0 g

-50 dBm

-60 dBm:

=70 dBm:

CF 5.24 GHz 1001 pts

Span 40.0 MHz

11A-CDD_Antl_5240

Spectrum

(=)

Ref Level 20,00 dém  Offset 1652 d& & RBW 1 MHz
| Att 30 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

6.34 dBm)
5.2415580 GHz

|

0 dem - -

-10 dBm

-20 dBm

-30 dBm /

| 35 dEm—

-50 dBm:

-60 dBm

-70 dBm

CF 5.24 GHz 1001 pts
—

Span 40.0 MHz
—

J [CTTTET )
J il

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-103 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11A-CDD_Ant2_5240

| Att
Count 100/100

Ref Level 20,

Spectrum

(=)

00 dBm  Offset 16,64 dB & RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

30 dB & SWT

[®1Rm View

10 dém:

M1[1]

5.95 dBm)
5.2440360 GHz

0 dem

—

-10 dBm

-20 dBm:

-30 dBm:

40 dem—

-50 dBm

-60 dBm:

=70 dBm:

CF 5.24 GHz

1001 pts

Span 40.0 MHz

11A-CDD_Ant3_5240

| Att
Count 100/100

Ref Level 20,00 dBm

Spectrum

(=)

30 dB & SWT

Offset 16,63 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

6.17 dBm)
5.2420380 GHz

0 dem

RS SN . S

-10 dBm

-20 dBm

-30 dBm

50 dbm—

-50 dBm:

-60 dBm

-70 dBm

CF 5.24 GHz
—

1001 pts

Span 40.0 MHz
—
ARRRRRED e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-104 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11A-CDD_Ant0_5745

Spectrum

(=)

| Att
Count 100/100

Ref Level 20,00 dBm
30 dB @ SWT

Offset 1545 dB & RBW 500 kHz

20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

3.28 dBm)
5.7485560 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-50 dBm

-60 dBm:

=70 dBm:

CF 5.745 GHz

1001 pts

Span 40.0 MHz

L L

11A-CDD_Antl_5745

Spectrum

(=)

| Att
Count 100/100

Ref Level 20,00 dBm
30 dB @ SWT

Offset 1541 dE & RBW 500 kHz

20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

3.10 dBm)
5.7458390 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

|40 dom-—

-50 dBm:

-60 dBm

-70 dBm

CF 5.745 GHz

1001 pts

Span 40.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-105 of 134



saroniis. FCC RF Test Report Report No. : FR332120B

11A-CDD_Ant2_5745

Spectrum T

Ref Level 20,00 dém  Offset 1547 dBé & RBW 500 kHz

| Att 30 dB & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1] 3.83 dBm
5.7427620 GHZ
10 dém:

0 dem

o | ————

-10 dBm

-20 dBm: / \
-30 dBm: y \\

|40 g — A

-50 dBm

-60 dBm:

=70 dBm:

CF 5.745 GHz 1001 pts

Span 40.0 MHz

L J1 ) [ EEEEER ]

11A-CDD_Ant3_5745
Spectrum [%]

Ref Level 20,00 dém  Offset 1 44 dB & RBW 500 kHz

| Att 30 dB & SWT 20 ms & VBW 2 MHz Mode Swesp
Count 100/100
@ 1Rm Yiew
m1[1] 2.83 dBm
5.7417230 GHz
10 dem
0 deém -

-10 dBm f

/ t
|

20 dBm / 4

-30 dem

40 dBm / \

-50 dBm-
-60 dBm
-70 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
— —
L |l ) [ BERREEE ]
Dat 3 11:21:09

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-106 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11A-CDD_Ant0_5785

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

30 dB & SWT

Offset 1577 dé & RBW 500 kHz

20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

3.48 dBm)
5.7873180 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

| =40 dem.

-50 dBm

-60 dBm:

=70 dBm:

CF 5.785 GHz

1001 pts

Span 40.0 MHz

L L

11A-CDD_Antl_5785

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 30de @
Count 100/100

Offset 1571 dBé & RBW 500 kHz

SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

2.96 dBm)
5.7829220 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

. /

-50 dBm:

-60 dBm

-70 dBm

CF 5.785 GHz

1001 pts

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-107 of 134



saroniis. FCC RF Test Report Report No. : FR332120B

11A-CDD_Ant2_5785

Spectrum T

Ref Level 20,00 dém  Offset 1583 dé & RBW 500 kHz

lo At 0 dB @ SWT 20ms @ VBW 2 MH: Mode Swesp
Count 100/100
(@ 1rm View
M1[1] 3.60 dBm
5.7786460 GHZ
10 dém:
0 dem. 4
i

-10 dBm

/ ]
20 dBm \

Y
-30 dBm. /
\
40 dRm. '/

-50 dBm

-60 dBm-

=70 dBm:

CF 5.785 GHz 1001 pts Span 40.0 MHz
n !

[ )il ) ()

11A-CDD_Ant3_5785
Spectrum [%]

Ref Level 20,00 dém  Offset 1573 d& & RBW 500 kHz

| Att 30 dB & SWT 20 ms & VBW 2 MHz Mode Swesp
Count 100/100
@ 1Rm Yiew
m1[1] 2.80 dBm
5.7821630 GHz
10 dem
0 deém = L

-10 dBm -

/ \
a1/ A

=40 dBm:

-50 dBm

-60 dBm

=70 dBm

CF 5.785 GHz 1001 pts Span 40.0 MHz
L il ) CRRR e
Dat 3 1:30:12

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-108 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11A-CDD_Ant0_5825

| Att
Count 100/100

Ref Level 20,00 dBm

Spectrum

(=)

Offset 15,72 d& & RBW 500 kHz

30 dB & SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

2.92 dBm)
5.8185660 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

40 d

-50 dBm

-60 dBm:

=70 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

L L

11A-CDD_Antl_5825

Spectrum

(=)

| Att
Count 100/100

Ref Level 20,00 dBm
30 dB @ SWT

Offset 1577 dé & RBW 500 kHz

20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

2.54 dBm)
5.8228020 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

40,4

-50 dBm:

-60 dBm

-70 dBm

CF 5.825 GHz
—

1001 pts

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-109 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11A-CDD_Ant2_5825

Spectrum

(=)

Ref Level 20,00 dBm

Offset 15,03 dé & RBW 500 kHz

-10 dBm

lo Att 30 dé @ SWT 20ms @ VBW 2MHz Mode Sweep
Count 100/100
[®1Rm View
M1[1] 2.72 dBm
5.8209950 GHz
10 dém:
0 dem ‘II\M_

-20 dBm: /

-30 dBm:

404

-50 dBm

-60 dBm:

=70 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

L L

11A-CDD_Ant3_5825

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 30 dB @ SWT
Count 100/100

Offset 15,01 dBé & RBW 500 kHz

20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

2.22 dBm)
5.8233620 GHz

0 dem

-10 dBm -

20 dBm 4

—T

-30 dBm f

-50 dBm:

-60 dBm

-70 dBm

CF 5.825 GHz
—

1001 pts

) [ BERREEE ]

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-110 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant0_5180

Spectrum

(=)

Ref Level 20,00 dém  Offset
lo Att 30 dB @ SWT
Count 100/100

16,34 dB & RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 6.08 dBm
5.1818780 GHZ

0 dem

-10 dBm /

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.18 GHz

1001 pts

Span 40.0 MHz

) )

11AX20MIMO_Ant1_5180

Spectrum

(=)

| Att 30 dB & SWT
Count 100/100

Ref Level 20,00 dém  Offset 1630 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1] 6.58 dBm
5.1846750 GHZ

0 dem

| ¥

-10 dBm !

-20 dBm

-30 dem:

"-.m dBm: -

-50 dBm

-60 dBm

=70 dBm

CF 5.18 GHz 1001 pts SEan 40.0 MHz
L il ) CRRR e

11:38:42

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-111 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant2_5180

Spectrum

Ref Level 20,00 dBm

(=)

| Att
Count 100/100
[®1Rm View

30 dB & SWT

Offset 1542 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

10 dém:

M1[1]

5.93 dBm)
5.1826770 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.18 GHz

1001 pts

Span 40.0 MHz

11AX20MIMO_Ant3_5180

Spectrum

Ref Level 20,00 dBm

(=)

| Att 30 dB &
Count 100/100
[®1Rm View

Offset 1647 d& @ RBW 1 MHz

SWT 20ms & VBW 3 MHz Mode Sweep

10 dém:

M1[1]

6.29 dBm)
5.1815180 GHz

0 dem

-10 dBm

-20 dBm /

-30 dBm

T FE— |

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.18 GHz

1001 pts

Span 40.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-112 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant0_5220

Spectrum

(=)

Ref Level 20,00 dém  Offset 1638 d& & RBW 1 MHz

| Att 30 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

5.59 dBm)
5.2163240 GHz

0 dem

-10 dBm it

-20 dBm: I

-30 dBm:

=40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.22 GHz 1001 pts

Span 40.0 MHz

11:42:32

11AX20MIMO_Ant1_5220

Spectrum

(=)

Ref Level 20,00 dBm  Offset 1540 dB & RBW 1 MHz

| Att 30 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

6.31 dBm)
5.2160440 GHz

0 dem a

-10 dBm /

-20 dBm }

-30 dBm /

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.22 GHz 1001 pts
——

Span 40.0 MHz
—
ARRRRRED e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-113 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant2_5220

Spectrum

(=)

| Att 30 dB & SWT
Count 100/100

Ref Level 20,00 dém  Offset 16,55 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

5.82 dBm)
5.2178820 GHz

0 dem /

-10 dBm it

-20 dBm: |

-30 dBm:

|
-40 dBm:

-50 dBm

-60 dBm:

=70 dBm:

CF 5.22 GHz

1001 pts

Span 40.0 MHz

11:44:10

11AX20MIMO_Ant3_5220

Spectrum

(=)

Ref Level 20,00 dém  Offset
lo Att 30 dB @ SWT
Count 100/100

16,52 dB & RBW 1 MHz
20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

6.32 dBm)
5.2165630 GHz

0 dBm +

-10 dBm /

-20 dBm JJ

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.22 GHz
——

1001 pts

Span 40.0 MHz
—
ARRRRRED e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-114 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant0_5240

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

30 dB & SWT

Offset 15637 dé @ RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

5.76 dBm)
5.2438360 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

=40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.24 GHz

1001 pts

Span 40.0 MHz

11AX20MIMO_Ant1_5240

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

30 dB & SWT

Offset 1641 dE & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

6.34 dBm)
5.2449150 GHz

0 dem

]

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.24 GHz
—

1001 pts

Span 40.0 MHz
—
[ [ EECEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

: A2-115 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant2_5240

Spectrum

(=)

Ref Level 20,00 dBm

Count 100/100

Offset 1553 d& @ RBW 1 MHz
| Att 30 dB & SWT

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

5.80 dBm)
5.2433170 GHz

0 dem

-10 dBm /

-20 dBm. .

-30 dBm £

|50 dBm—

-50 dBm

-60 dBm:

=70 dBm:

CF 5.24 GHz

1001 pts

Span 40.0 MHz

11AX20MIMO_Ant3_5240

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 30 dB @ SWT
Count 100/100

Offset 15655 dBé & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

[®1Rm View

10 dém:

M1[1]

6.45 dBm)
5.2437160 GHz

0 dem

e

-10 dBm i

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.24 GHz
—

1001 pts

Span 40.0 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-116 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant0_5745

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

30 dB & SWT

Offset 1534 dé & RBW 500 kHz

20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

3.20 dBm)
5.7499150 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.745 GHz

1001 pts

L L

Span 40.0 MHz

) ()

11AX20MIMO_Ant1_5745

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

30 dB & SWT

Offset 1530 dBé & RBW 500 kHz

20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

2.63 dBm)
5.7501150 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.745 GHz

1001 pts

J [ BERREEE ]

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-117 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant2_5745

Spectrum

(=)

Ref Level 20,00 dém  Offset 1536 dBé & RBW 500 kHz
| Att 30 dB & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1]

10 dém:

3.27 dBm)
5.7513540 GHz

0 dem i

-10 dBm i

B R e e AR R

-20 dBm: /

-30 dBm: j‘

40 dBm—

-50 dBm

-60 dBm:

=70 dBm:

CF 5.745 GHz 1001 pts

Span 40.0 MHz

L L

Date: 20.APR.2023 11:53:14

11AX20MIMO_Ant3_5745

Spectrum

(=)

Ref Level 20,00 dém  Offset 1536 dBé & RBW 500 kHz
| Att 30 dB & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1]

10 dém:

2.60 dBm)
5.7495950 GHz

0 dem Iv]

-10 dBm /

-20 dBm K

-30 dBm /

| -40 dBm—

-50 dBm:

-60 dBm

-70 dBm

CF 5.745 GHz 1001 pts

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-118 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant0_5785

Spectrum

(=)

Ref Level 20,00 dém  Offset 1566 dBé & RBW 500 kHz
| Att 30 dB & SWT 20 ms & VBW 2 MHz

Mode Swesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

3.77 dBm)
5.7887960 GHz

0 dem

-10 dBm /

-20 dBm: /

-30 dBm: ﬂ‘

40 dBm:

-50 dBm

-60 dBm:

=70 dBm:

CF 5.785 GHz 1001 pts

Span 40.0 MHz

11AX20MIMO_Ant1_5785

|

Spectrum

(=)

Ref Level 20,00 dém  Offset 1560 d& & RBW 500 kHz
Att 30 dB & SWT 20 ms & VBW 2 MHz

Mode Swesp
Count 100/100

[®1Rm View

10 dém:

0 dem

-20 dBm }f
-30 dBm

=40 dRm

M1[1]

3.61 dBm)
5.7811640 GHz

10 dem /

-50 dBm:

-60 dBm

-70 dBm

CF 5.785 GHz 1001 pts

Span 40.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-119 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant2_5785

| Att
Count 100/100

Ref Level 20,00 dBm

Spectrum

(=)

Offset 1572 dé & RBW 500 kHz

30 dB & SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

3.90 dBm)
5.7811640 GHz

0 dem

-10 dBm

-20 dBm:

-30 dBm:

=40 dBm:

-50 dBm

-60 dBm:

=70 dBm:

CF 5.785 GHz

1001 pts

Span 40.0 MHz

L L

Date: 20.APR.2023

11AX20MIMO_Ant3_5785

| Att
Count 100/100

Ref Level 20,00 dBm

Spectrum

(=)

Offset 15,70 dé & RBW 500 kHz

30 dB & SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

3.16 dBm)
5.7813640 GHz

0 dem

-10 dBm

| el

-20 dBm

-30 dBm

| -40.cRm—3

-50 dBm:

-60 dBm

-70 dBm

CF 5.785 GHz

1001 pts

Span 40.0 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-120 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant0_5825

Spectrum

(=)

Ref Level 20,00 dém  Offset 1568 dé & RBW 500 kHz

| Att 30 dB & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

2.05 dBm)
5.8263990 GHz

0 dem .

-10 dBm [

-20 dBm: /

-30 dBm: I"

40) dBm /

-50 dBm

-60 dBm:

=70 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

L L

Date: 20.APR.2023 12:00:19

11AX20MIMO_Ant1_5825

Spectrum

(=)

Ref Level 20,00 dém  Offset 1566 dBé & RBW 500 kHz

| Att 30 dB & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

1.81 dBm)
5.8271980 GHz

0 dem m

-10 dBm / \

20 dBm !

-30 dBm ‘/

40 /

-50 dBm:

-60 dBm

-70 dBm

CF 5.825 GHz 1001 pts
—

Span 40.0 MHz

L L

Date: 20.APR.2023 12:01:24

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-121 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX20MIMO_Ant2_5825

Spectrum

(=)

Ref Level 20,00 dém  Offset 1582 d& & RBW 500 kHz
| Att 30 dB & SWT 20 ms & VBW 2 MHz

Mode Swesp
Count 100/100

[®1Rm View

M1[1]

5.8287960 GHz
10 dém:

1.91 dBm)

0 dem M

-10 dBm [ I

20 dBm ! \

-30 dBm: '} \

~40.dBe

-50 dBm

-60 dBm:

=70 dBm:

CF 5.825 GHz 1001 pts

Span 40.0 MHz

L J1 ) [ EEEEER ]

11AX20MIMO_Ant3_5825

Spectrum

(=)

Ref Level 20,00 dém  Offset 1583 dé & RBW 500 kHz
| Att 30 dB & SWT 20 ms & VBW 2 MHz

Mode Swesp
Count 100/100

[®1Rm View

M1[1]

1.58 dBm)
5.8292360 GHz
10 dém:

0 dem -

-10 dem / \

| \
-20 dBm JI
-30 dem / \\

40l \I\

-50 dBm-
-60 dBm
-70 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
il T
L |l J REREEEE ]
Dat 3

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-122 of 134



saroniis. FCC RF Test Report Report No. : FR332120B

11AX40MIMO_Ant0_5190
Spectrum [%]

Ref Level 20,00 dém  Offset 1549 d& @ RBW 1 MHz
lo Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 2.80 dBm
5.1959940 GHZ
10 dém:

4 ]

0 dem —_
-10 dBm K \
| \
20 dBm !
| \
-30 dBm: {

J \_
-40 dBm:

-50 dBm

-60 dBm:

=70 dBm:

CF 5.19 GHz 1001 pts Span 80.0 MHz

[ )il ) )

Date: 20.APR.2023 12:05:10

11AX40MIMO_Ant1_5190
Spectrum [%]

Ref Level 20,00 dém  Offset 1542 dB @ RBW 1 MHz
lo Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 3.32 dBm
5.1962340 GHZ
10 dém:

M1

B Em— /—'—“““Lf"ﬁ— o,

0 dem

I
-10 dBm ( \

-20 dBm \! 1\
-30 dBm J

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.19 GHz 1001 pts SEan 80.0 MHz

L il ) CRRR e

Date: 20.APR.Z2023 12:06:1%

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-123 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX40MIMO_Ant2_5190

Spectrum

(=)

Count 100/100

Ref Level 20,00 dém  Offset 16,52 d& & RBW 1 MHz
| Att 30 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

3.12 dBm)
5.1982320 GHz

0 dBm —

| —— ]

-10 dBm /

20 dBm !

-30 dBm: J

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.19 GHz

1001 pts

Span 80.0 MHz

L

Date: 20.APR.2023 12:07:21

11AX40MIMO_Ant3_5190

Spectrum

(=)

Count 100/100

Ref Level 20,00 dém  Offset 16,55 d& & RBW 1 MHz
| Att 30 dB & SWT 20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

10 dém:

M1[1]

3.25 dBm)
5.1963940 GHz

0 dBm —t

M

1

-10 dBm /

20 dBm |

-30 dBm J

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.19 GHz

1001 pts

Span 80.0 MHz

L

Date: 20.APR.Z2023 12:08:23

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-124 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX40MIMO_Ant0_5230

Spectrum

(=)

Ref Level 20,00 dBm  Offset 1548 dB @ RBW 1 MHz
lo Att 30 dé @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

5.87 dBm)
5.2434270 GHz

0 dem

-10 dBm /

-20 dBm. -

-30 dBm: '/

I

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.23 GHz 1001 pts

Span 80.0 MHz

11AX40MIMO_Ant1_5230

Spectrum

(=)

Ref Level 20,00 dBm  Offset 1548 dB @ RBW 1 MHz
lo Att 30 dé @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

6.31 dBm)
5.2445450 GHz

0 dem - -

-10 dBm /

20 dBm I/
{

-30 dBm - )

-40 dBm

-50 dBm-

-60 dBm

-70 dBm

CF 5.23 GHz 1001 pts Span 80.0 MHz
—_ - —
L |l ) [ BERREEE ]
Date: 20.APR.2023 12:12:49

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-125 of 134



saroniis. FCC RF Test Report Report No. : FR332120B

11AX40MIMO_Ant2_5230

Spectrum T

Ref Level 20,00 dém  Offset 16,62 d& & RBW 1 MHz

| Att 30 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 6.29 dBm
5.2450250 GHZ
10 dém:

0 dem - -
-10 dBm / \

20 dBm - \

|
| |
-30 dBm /

-50 dBm

-60 dBm:

=70 dBm:

CF 5.23 GHz 1001 pts Span 80.0 MHz

L J1 ) QnRi e

11AX40MIMO_Ant3_5230

Spectrum T

Ref Level 20,00 dém  Offset 16,57 d& & RBW 1 MHz

| Att 30 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 6.09 dBm
5.2439060 GHZ
10 dém:

—
0 dBm f 1

-10 dBm / 1

-20 dBm - \

|
| \
-30 dBm !

| Btane

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.23 GHz 1001 pts SEan 80.0 MHz
— = ]
L il ) [T EEEEER—]

Sporton International Inc. (Kunshan) Page Number 1 A2-126 of 134
TEL : +86-512-57900158
FCC ID : PJZ5228XG



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX40MIMO_Ant0_5755

Spectrum

(=)

Ref Level 20,00 dém  Offset 1532 d& & RBW 500 kHz

| Att 30 dB & SWT 20 ms & VBW 2 MHz

Mode Swesp
Count 100/100

[®1Rm View

M1[1]
10 dém:

3.59 dBm)
5.7512440 GHz

0 dem s

-10 dBm

-20 dBm: ]

-30 dBm: l

40 dBm: /r

-50 dBm

-60 dBm:

=70 dBm:

CF 5.755 GHz

1001 pts

Span 80.0 MHz

11AX40MIMO_Ant1_5755

Spectrum

(=)

Ref Level 20,00 dém  Offset 1533 dé & RBW 500 kHz
| Att 30 dB & SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1]
10 dém:

3.38 dBm)
5.7599550 GHz

0 dem B4

W S
-10 dBm

[ A T

-20 dBm ]

-30 dBm l

-40 dBm /

-50 dBm:

-60 dBm

-70 dBm

CF 5.755 GHz 1001 pts

T
L L

Date: Z20.AFP

Span 80.0 MHz
— i
[ [ EECEER ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-127 of 134



saroniis. FCC RF Test Report Report No. : FR332120B

11AX40MIMO_Ant2_5755

Spectrum T

Ref Level 20,00 dém  Offset 1542 d& & RBW 500 kHz
| Att 30 dB & SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 3.88 dBm
5.7512440 GHZ
10 dém:

0 dem

T A
-10 dBm

| \
20 dBm

| |

40 dBm-—

-50 dBm

-60 dBm:

=70 dBm:

CF 5.755 GHz 1001 pts Span 80.0 MHz

L J1 ) ARREREED e

Date: 20.APR.2023

12:18:46

11AX40MIMO_Ant3_5755
Spectrum [%]

Ref Level 20,00 dém  Offset 1537 dé & RBW 500 kHz
| Att 30 dB & SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 3.09 dBm
5.7589160 GHZ
10 dém:

0 dem —

1 Il MR N I
-10 dBm

J '\
=30 dBm I \

o com | / \

-50 dBm:

-60 dBm

-70 dBm

CF 5.755 GHz 1001 pts Span 80.0 MHz
= ————
L )i J [ [ EECEER ]

Date: Z20.AFP

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-128 of 134



saroniis. FCC RF Test Report Report No. : FR332120B

11AX40MIMO_Ant0_5795

Spectrum T

Ref Level 20,00 dém  Offset 1580 dé & RBW 500 kHz
| Att 30 dB & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1] 5.26 dBm

5.8012340 GHz
10 dém:

0 dem Al

-10 dBm / 1'
l |

| A0-eBm==

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.795 GHz 1001 pts Span 80.0 MHz

L J1 ) [ EEEEER ]

11AX40MIMO_Ant1_5795

Spectrum T

Ref Level 20,00 dém  Offset 1575 dE & RBW 500 kHz
| Att 30 dB & SWT 20ms & VBW 2 MHz Mode Swesp
Count 100/100

[®1Rm View

M1[1] 5.45 dBm

5.8001150 GHz
10 dém:

. A

T D

0 dem

-10 dBm i |

| \
-20 dBm {

o e e

it e d
=30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.795 GHz 1001 pts

Span 80.0 MHz
— —
L JL J Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-129 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX40MIMO_Ant2_5795

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 30de @
Count 100/100

Offset 1583 dé & RBW 500 kHz

SWT 20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

1.95 dBm)|
5.7914040 GHz

0 dem

M1

4

-10 dBm

-20 dBm:

S

<307 UEm

e NI

-40 dBm

-50 dBm

-60 dBm:

=70 dBm:

CF 5.795 GHz

1001 pts

Span 80.0 MHz

L L

11AX40MIMO_Ant3_5795

Spectrum

(=)

Ref Level 20,00 dBm
lo Att
Count 100/100

Offset 1585 dB & RBW 500 kHz
30 dB & SWT

20ms & VBW 2 MHz Mode Swesp

[®1Rm View

10 dém:

M1[1]

5.47 dBm)
5.7991560 GHz

0 dem

i

e

-10 dBm

-20 dBm /

20 dER—]

|

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.795

1001 pts

Span 80.0 MHz
—
Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-130 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX80MIMO_Ant0_5210

Spectrum

(=)

Ref Level 20,00 dém  Offset 1577 dB @ RBW 1 MHz

| Att 30 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

1.03 dBm)
5.197530 GHz

0 dem

i \

( |
20 dBm -

-30 dBm:

50 dem

(,

-50 dBm

-60 dBm:

=70 dBm:

CF 5.21 GHz 1001 pts

[ )il ) ()

Span 160.0 MHz

11AX80MIMO_Ant1_5210

Spectrum

(=)

Ref Level 20,00 dém  Offset 1656 d& & RBW 1 MHz

| Att 30 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1]
10 dém:

1.19 dBm)
5.197050 GHz

v
0 dem —

-10 dBm \

-20 dBm

|
-30 dBm l

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.21 GHz 1001 pts

Span 160.0 MHz

L il ) CRRR e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-131 of 134



saroniis. FCC RF Test Report Report No. : FR332120B

11AX80MIMO_Ant2_5210
Spectrum [%]

Ref Level 20,00 dém  Offset 1573 d& @ RBW 1 MHz
lo Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.14 dBm|
5.197850 GHz
10 dém:

0 dem (\ =
-10 dBm \

-20 dBm: l !

-30 dBm. . |

40 dém -

-50 dBm

-60 dBm:

=70 dBm:

CF 5.21 GHz 1001 pts

Span 160.0 MHz

L J1 ) [ EEEEER ]

Date: 20.APR.2023 12:28:02

11AX80MIMO_Ant3_5210
Spectrum [%]

Ref Level 20,00 dém  Offset 1564 dB & RBW 1 MHz
lo Att 30 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 1.05 dBm|
5.201370 GHz
10 dém:

0 dem

-10 dBm

-20 dBm

-30 dBm

.

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

1001 pts Span 160.0 MHz
—

L il ) CRRR e

Date: Z20.APR.Z20Z3 12Z:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-132 of 134



saroniis. FCC RF Test Report Report No. : FR332120B

11AX80MIMO_Ant0_5775
Spectrum [%]

Ref Level 20,00 dém  Offset 1580 dé & RBW 500 kHz

| Att 30 dB & SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 3.05 dBm
5.763810 GHz
10 dém:

0 dem -

-10 dBm

o |
| |

-30 dBm:

-

/ \

-50 dBm

-60 dBm:

=70 dBm:

CF 5.775 GHz 1001 pts Span 160.0 MHz

) ()

L

Date: 20.APR.2023 12:31:51

11AX80MIMO_Antl_5775
Spectrum [%]

Ref Level 20,00 dém  Offset 1568 dé & RBW 500 kHz
| Att 30 dB & SWT 20 ms & VBW 2 MHz
Count 100/100

[®1Rm View

Mode Swesp

M1[1] 2.60 dBm
5.762370 GHz
10 dém:

0 dem —

Y
RN INSUUSTRREIIRY S SR

e

-10 dBm

-30 dBm

[ |
-20 dBm J ‘
|

I
~40.dRm. / A

-50 dBm

-60 dBm

=70 dBm

CF 5.775 GHz 1001 pts SEan 160.0 MHz
L il ) CRRR e
Date: 20.APR.2023 12:32:50

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 A2-133 of 134



saroniis. FCC RF Test Report

Report No. : FR332120B

11AX80MIMO_Ant2_5775

Spectrum

(=)

Count 100/100

Ref Level 20,00 dém  Offset 1587 d& & RBW 500 kHz
| Att 30 dB & SWT 20 ms & VBW 2 MHz

Mode Swesp

[®1Rm View

10 dém:

M1[1]

2.90 dBm)
5.761250 GHz

0 dem

-10 dBm

J[, B

-20 dBm:

-30 dBm:

[+

=40 dRm.

=70 dBm:

-50 dBm

-60 dBm:

CF 5.775 GHz

1001 pts

Span 160.0 MHz

L

Date:

20.APR.2023

11AX80MIMO_Ant3_5775

|

Spectrum

(=)

Ref Level 20,00 dém  Offset 1571 dB & RBW 500 kHz

Att 30 dB & SWT 20 ms & VBW 2 MHz
Count 100/100

Mode Swesp

1Rm View

0

-1

2

10 dém:

-30 dBm

=4 dBm.

M1[1]

2.54 dBm)
5.761730 GHz

dBm:

0 dem

i S

0 dBm

-50 dBm:

-60 dBm

-70 dBm

CF

5.775 GHz

1001 pts

Span 160.0 MHz

L

Date: Z20.APR.Z0Z3

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number

1 A2-134 of 134



s=amranas. FCC RF Test Report Report No. : FR332120B

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel (dBuv)
70.0
15E RS$247-QP

60.0 |

15E R5S247-AVG

10.0
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E R55247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuV dB  dBuV  dBuV dB dB
1 0.154 43.79 -21.99 65,78 33.2 0.07 10.43 QP
2 0.154 29,99 -25. 7% 55. 78 19.49% 0.07 10.43 Average
3 0.171 40.67 -24.23 64.90 30.19 0.05 10.43 QF
4 0.171 24,97 -29.93 54.90 14.49% 0.05 10.43 Average
5 0.182 39.36 -25.06 64.42 28,90 0.04 10.42 QF
3 0.182 25.06 -29.36 54.42 14.60 0.04 10.42 Average
7 0.292 38.21 -22.25 60.46 27.80 0.06 10.35 QF
B * 0.292 33.71 -16.75 50.46 23.30 0.086 10.35 Average
9 0.322 39.28 -20.38 59.66 2B.89 0.05 10.34 QF
10 0.322 32.58 -17.08 49.66 22.19 0.05 10.34 Average
11 0.354 36.95 -21.92 58.87 26.60 0.03 10.32Z QF
12 0.354 28.95 -19.92 48,87 18.60 0.03 10.32 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
SMH | 15E RSS247-AVG
40.0 Tt
30.0[-2iH{s A
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dE ~ dBuvV  dBuv B dB
1 0.161 44.66 -20.77 65.43 34.20 0.03 10.43 QP
2 0.161 27.76 -27.67 55.43 17.30 0.03 10.43 Average
3 0.181 41.07 -23.39 64.46 30.61 0.04 10.42 QP
4 0.181 27.27 -27.19 54.46 16.81 0.04 10.42 Average
5 0.182 40.27 -23.66 £3.93 29.80 0.05 10.42 QP
& 0.182 27.77 -26.16 53.93 17.30 0.05 10.42 Average
7 0.287 37.50 -22.82 £0.32 27.20 -0.05 10.35 QP
g 0.287 27.50 -22.82 50.32 17.20 -0.05 10.35 Average
9 0.329 39.48 -20.01 59.49 29.21 -0.06 10.33 QP
10 *#  0.320 34.08 -15.41 49.49 23.81 -0.06 10.33 Average
11 0.361 36.36 -22.33 58.60 26.10 -0.06 10.32 QP
12 0.361 28.46 -20.23 48.69 18.20 -0.06 10.32 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission

Temperature : 21~22°C

Test Engineer : Carry Xu

Relative Humidity : | 41~42%

Radiated Spurious Emission Test Modes

Mode Band (B(aa:g Antenna Modulation Channel | Frequency 32:2 RU Remark
Mode 1 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11a 36 5180 6Mbps - -
Mode 2 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11a 44 5220 6Mbps - -
Mode 3 | U-NII-1 | 5.15-5.25 CDD 1S4T 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-1 | 5.15-5.25 CDD 1S4T  802.11ax HE20 36 5180 MCSO | Full RU -
Mode 5 | U-NII-1 | 5.15-5.25 CDD 1S4T  802.11ax HE20 44 5220 MCSO | Full RU -
Mode 6 | U-NII-1 | 5.15-5.25 CDD 1S4T  802.11ax HE20 48 5240 MCSO | Full RU -
Mode 7 | U-NII-1 | 5.15-5.25 CDD 1S4T  802.11ax HE40 38 5190 MCSO | Full RU -
Mode 8 | U-NII-1 | 5.15-5.25 CDD 1S4T  802.11ax HE40 46 5230 MCSO | Full RU -
Mode 9 | U-NII-1 | 5.15-5.25 CDD 1S4T  802.11ax HE80 42 5210 MCSO | Full RU -
Mode 10 @ U-NII-3 | 5.725-5.85 | CDD 1S4T 802.11a 149 5745 6Mbps - -
Mode 11 | U-NII-3 | 5.725-5.85 CDD 1S4T 802.11a 157 5785 6Mbps - -
Mode 12 = U-NII-3 | 5.725-5.85 CDD 1S4T 802.11a 165 5825 6Mbps - -
Mode 13  U-NII-3 | 5.725-5.85 | CDD 1S4T 802.11ax HE20 149 5745 MCSO | Full RU -
Mode 14 = U-NII-3 | 5.725-5.85 | CDD 1S4T | 802.11ax HE20 157 5785 MCSO | Full RU -
Mode 15 U-NII-3 | 5.725-5.85 | CDD 1S4T 802.11ax HE20 165 5825 MCSO | Full RU -
Mode 16 = U-NII-3 | 5.725-5.85 | CDD 1S4T | 802.11ax HE40 151 5755 MCSO | Full RU -
Mode 17 = U-NII-3 | 5.725-5.85 | CDD 1S4T 802.11ax HE40 159 5795 MCSO | Full RU -
Mode 18 @ U-NII-3 | 5.725-5.85 | CDD 1S4T 802.11ax HE80 155 5775 MCSO | Full RU -

Co-location
Mode Band Ezme Antenna Modulation ‘ Channel | Frequency DEE) RU Remark
(GHz) Rate
Mode 19 2400-2483.5 | 2400-2483.5 CDD 1S3T 802.11ax HE40 03 2422 MCSO0 - -
Mode 19 U-NII-1 5.15-5.25 | CDD 1S4T 802.11a 36 5180 6Mbps | Full RU -
Sporton International Inc. (Kunshan) Page Number : C1 of C87
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Summary of each worse mode

Mode = Modulation Ch. ('I:vrlquz) (dll_;,i\c;lm) (dléiun\]/i;m) M(%rg)in Pol. Z'\E/Zk Result | Remark

802.11a 36 | 5149.92 53.43 54.00 -0.57 H  AVERAGE @ Pass @ Band Edge

’ 802.11a 36 | 10360.00 46.44 68.30 -21.86 \Y PEAK Pass Harmonic
802.11a 44 | 5148.00 50.88 54.00 -3.12 H  AVERAGE @ Pass @ Band Edge

’ 802.11a 44 | 15660.00 53.06 54.00 -0.94 V | AVERAGE @ Pass Harmonic
802.11a 48 | 5438.00 50.89 54.00 -3.11 H  AVERAGE @ Pass @ Band Edge

; 802.11a 48 | 15720.00 52.95 54.00 -1.05 V | AVERAGE | Pass Harmonic
802.11ax HE20 | 36 @ 5149.76 53.15 54.00 -0.85 V | AVERAGE @ Pass | Band Edge

! 802.11ax HE20 | 36 | 10360.00 45.79 68.30 -22.51 H PEAK Pass Harmonic
802.11ax HE20 | 44 @ 5149.92 52.04 54.00 -1.96 V | AVERAGE @ Pass | Band Edge

° 802.11ax HE20 44 | 15660.00 52.92 54.00 -1.08 V | AVERAGE | Pass Harmonic
802.11ax HE20 = 48 | 5373.10 50.72 54.00 -3.28 V | AVERAGE Pass | Band Edge

° 802.11ax HE20 | 48 | 15720.00 53.34 54.00 -0.66 V | AVERAGE | Pass Harmonic
802.11ax HE40 | 38 | 5149.20 52.45 54.00 -1.55 V | AVERAGE @ Pass | Band Edge

! 802.11ax HE40 38 | 10380.00 45.88 68.30 -22.42 H PEAK Pass Harmonic
802.11ax HE40 46 | 5148.81 53.17 54.00 -0.83 V | AVERAGE @ Pass | Band Edge

° 802.11ax HE40 46 | 10460.00 44.89 68.30 -23.41 H PEAK Pass Harmonic
802.11ax HE80 & 42 | 5148.89 52.88 54.00 -1.12 V | AVERAGE | Pass | Band Edge

’ 802.11ax HE80 | 42 | 10420.00 45.50 68.30 -22.80 \% PEAK Pass Harmonic
802.11a 149 | 5140.00 72.95 74.00 -1.05 \% PEAK Pass | Band Edge

v 802.11a 149 | 11490.00 45.85 74.00 -28.15 \% PEAK Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C2 of C87
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Summary of each worse mode

Mode Modulation Ch. ('IZ\;E(;) (dléi\ﬁm) (dléiun\]/i/tm) M(%rg)in Pol. Z?/Zk Result =~ Remark

802.11a 157 | 5200.00 67.34 68.30 -0.96 \% PEAK Pass | Band Edge

. 802.11a 157 @ 11570.00 45.70 74.00 -28.30 \Y PEAK Pass Harmonic
802.11a 165 | 5936.38 61.05 68.30 -7.25 H PEAK Pass | Band Edge

o 802.11a 165  11650.00 45.56 74.00 -28.44 H PEAK Pass Harmonic
802.11ax HE20 | 149 5146.00 67.76 74.00 -6.24 \% PEAK Pass | Band Edge

s 802.11ax HE20 | 149 @ 11490.00 45.29 74.00 -28.71 \% PEAK Pass Harmonic
802.11ax HE20 | 157 | 5606.29 60.63 68.30 -7.67 \ PEAK Pass | Band Edge

H 802.11ax HE20 | 157 @ 11570.00 4541 74.00 -28.59 H PEAK Pass Harmonic
802.11ax HE20 | 165 5218.00 66.14 68.30 -2.16 H PEAK Pass | Band Edge

o 802.11ax HE20 | 165 @ 11650.00 47.06 74.00 -26.94 \% PEAK Pass Harmonic
802.11ax HE40 | 151 | 6352.00 67.62 68.30 -0.68 H PEAK Pass | Band Edge

16 802.11ax HE40 | 151 @ 11510.00 45.47 74.00 -28.53 \% PEAK Pass Harmonic
802.11ax HE40 | 159 | 5651.87 66.08 69.69 -3.61 \ PEAK Pass | Band Edge

o 802.11ax HE40 | 159 @ 11590.00 42.86 54.00 -11.14 H 'AVERAGE| Pass Harmonic
802.11ax HE80 | 155 | 5164.00 67.49 68.30 -0.81 H PEAK Pass | Band Edge

n 802.11ax HE80 | 155 @ 11550.00 44.92 74.00 -29.08 \% PEAK Pass Harmonic

Co-location
Mode = Modulation Ch. (T\;eH(l) (dE?(/e/Im) ’ (dléiun\]/i;m) M(zrg)in Pol. ‘ Z‘\E/Zk Result . Remark

802.11ax HE40 = 03 | 2389.97 51.91 54.00 -2.09 H  AVERAGE | Pass @ Band Edge

o 802.11ax HE40 | 03 = 7266.00 44.80 74.00 -29.20 \% PEAK Pass Harmonic
802.11a 36 | 2422.00 53.33 54.00 -0.67 V | AVERAGE | Pass | Band Edge

o 802.11a 36 | 10360.00 45.66 68.30 -22.64 H PEAK Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C3 of C87
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 154T
Pol. Horizontal Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
1
138 138
975 975
813 813
) | 56 BAND 13 I I - 5G BAND 13
50 W\”"’ 50
484 488
Peak
325 325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5149.60 65.08 74.80 -9.60 56.88 35.83 10.69 36.80 0.60 368 89 PEAK 1 5150.00 116,66 ------ ------ 197.68 35.06 18.73 36.81 0.80 368 89 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138 1
975 975
813 813
65.0 65.0
5G BAND 13 (AVG)1 56 BAND 13 (RVG)
I} s s
AVg LLR—/\/V
325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5149.92 53.43 54.80 -0.57 4451 35.83 10.69 36.80 0.60 368 89 AVERAGE 1 5150.00 109,98 ------ ------ lpl.el 35.06 18.72 36.81 0.80 368 89 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C4 of C87
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
1
138 138
975 975
813 813

5GBAND1--3 I I __ 56 BAND1--3

SSIOWMWWWWW 1 ) www
488 488
Peak
325 325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B B om deg
1 5144.16 63.24 74.80 -18.76 54,34 35.82 10.68 36.80 @.60 le@ 122 PEAK 1 5150.00 118.15 ------ ------ 109.17 35.06 18.73 36.81 @.80 le@ 122 PEAK

1MLeveI (dBuVim)

nLevel (dBuVim)

1
138 138 1
975 97.5
813 81.3
65.0 65.0

50 BAND 13 (AVG) 5G BAND 13 (RVG)

488
Avg
325
163 16.3
1 1000 2200. 3400. 4600, 5800. 7000
5100 5132 164, 5196 5228, 5260
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Li’,"it . Read ~nt Cable Preamp —Aux  #Pos  Thos
Freg Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T e m m e wm s T T T MHz dBuv/m dBuv/m dé  dBuv  dB/m dB dB dB o deg
MHz dBuV/m dBuv/m  dB dBuV dB/m B A8 dB am de
1 514464 49.57 54.80 -4.43 40,67 35.02 10.68 36.80 0.60  le@ 122 AVERAGE 1 518080 188.87 oo oo .89 .06 1073 3L 008 100 122 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C5 of C87
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Pol. Horizontal Vertical
111L|W|5|(|Ilm\ﬂrn] 11:‘,Ltwel(lﬂil\ﬂm)
1024 1024
a8 LIk
- 56 BAND 1—3 i 56 BAND 1—3
(N N L | LU 1 |
53 1 _ _ __|5GBAND 13 AVG)| 1 _ _ 56 BAND 13 {AVG)|
Peak o gt ooty it A LR AT T e s
43.5 WA- A 'Jr — L ﬂgm % " F"'Wl Y W L
Avg
m ki
146 14
7000 9200, 11400, 13600 15800. 18000 7000 9200, 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB dB  dB om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10366.00 46.65 68.38 -22.25 54.93 38.32 15.54 6274 @.e8 ---  --- PEAK 1 10366.80 46.44 68.30 -21.86 55.32 38.32 15.54 6274 @.e8 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C6 of C87
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH44_5220MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1
1138 138
45 Lk
i3 813
" 5 l | - 5GBAND 13
5.0 1 - 50
48 48
Peak
325 35
163 163
s10 513 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5143.20 62.22 74.00 -11.78 53.32 35.02 10.68 36.80 0.0 108 167 PEAK 1 5200.00 118,62 ----vv -=--=- 109,57 35.89 10.77 36.61 0.00 100 187 PEAK
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1138 138 1
45 Lk
i3 813
5.0 50

SGBAND1--3 AVG)

48 48
Av
) 325 35
163 163
U U
5100 513 5164, 5136, 528, 5260 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5148.00 50.88 54.00 -3.12 41.96 35.63 10.69 36.80 0.00 109 187 AVERAGE 1 5220.00 108,94 ----vv -veeee 99.87 35.10 10.78 36.61 0.00 100 187 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7 of C87
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Pol. Horizontal Fundamental

Ll

134 \“
975

i ‘ SGRAND 13
0 o

Pl A
488
Peak Blank
35
163
510 5156, 5292, 5328 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5363.28 6165 74.00-12.35 5222 35.24 1100 3681 o.00 108 187 PEMC

Ll

134

mj
ik k

, GG BAND 15 AVG)|
i \N% T
Avg Blank

18

163

50 5156, 5292, 5328, 5364, 5400

Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5380 5.4 5400 -1.06 40.71 35.24 1100 36.81 .00 108 167 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C8 of C87
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2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1118 1138 !
45 Lk
i3 813
Lo SaHAND1—3 l | - 5GBAND 13
51 f WMWWWWW g 51 T
A
48 48
Peak
325 35
163 163
s10 513 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5126.88 60.87 74.00 -13.13 5200 35.01 10.66 36.80 0.0 108 129 PEAK 1 5220.00 111,86 -----» -=--=- 102,78 35.10 18.79 36.61 0.00 100 129 PEAK
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1138 138
1
45 Lk
i3 813
5.0 50
56 BAND 13 [AVQ)
48 48
Av
) 325 35
163 163
s10 513 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.04 49.44 5400 -4.56 40.52 35.63 10.69 36.80 0.00 109 129 AVERAGE 1 5200.00 102,59 ----vv -veeee 93,51 35.10 18.79 36,61 0.00 100 129 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C9 of C87
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Pol. Vertical Fundamental
mLmI(dDIIVIm]
134 rW\
915
i 5G8AKD1--3
il 1
il ‘-IWA”..“N»‘.ME oo e hodhing
L
Peak Blank
18
163
50 5156, 5292, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5367.9 58.63 74.00 -15.37 49.19 5.4 1L.el 3681 0.0 108 129 PEXK
mLmI(dDIIVIm]
134
97.5”1\
B3
il
\\\ 56 BAND 15 (AV),
m 1
Avg Blank
18
163
50 5156, 5292, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 53730 47.40 54.00 -6.60 37.95 35.4 1162 36.81 @.00 108 129 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-5

12-57900158
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Pol. Horizontal Vertical
mLM(dBMm] mmmmmwm)
1024 1024
78 a8
- 56 BAND1—3) - 56 BAND 1—3)
(] A | U e NI I |
5
585 _ 1 _ . _ | /56 BAND 13 {AVG)| _ 1 _ . 1 56 BAND 13 {AVG)|
1
o TR A MMWMEWMWM 1! g ritamissa g o
Peak e g i
Avg 03 3
1486 14
7000 9200. 400, 1 15800. 18000 7000 9200, 400, 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBwv dB/m A8 B dB  m deg PHz dBuV/m dBuV/m  dB dBw dB/m A8 B dB  em  deg
1 1e448.0@ 47.70 68.3@ -20.68 56.45 38.35 15.58 62.68 @.88 ---  --- PEAK 1 10448.00 45.64 068.3@ -22.66 54,39 38.35 15.58 62.68 @.88 ---  --- PEAK
2 15660.00 65.57 74.00 -8.43 70.53 41.12 18.87 64.95 0.0 337 143 PEAK 2 15660.00 67.11 74.00 -6.89 72.07 41.12 18.87 64.95 @.00 248 147 PEAK
3 15660.00 50.35 54,00 -3.65 55.31 41.12 18.87 64.95 0.0 337 143 AVERAGE 3 15660.00 53.06 54.00 -0.94 53.82 41.12 18.87 64.95 0.00 248 147 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : PJZ5228XG
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s=amranas. FCC RF Test Report Report No. : FR332120B

Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT CDD 1S4T

Pol. Horizontal Fundamental

11ﬂLeveI (dBuVIm) L]

f
1
1138 138
45 Lk
B 56 BAND1—3 B
l | - 5GBAND 13
5.0 1 50
sl
48 48
Peak
325 35
163 163
5240 5284, 538, 531 5416, 5480 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54319 62.13 74.00 -11.67 5.57 35.30 1167 3681 0.0 108 96 PEMK 1 5240.00 118,89 ----vv -vnee- 10974 35,13 10.83 36.61 0.00 100 95 PEAK
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1138 134 1
45 Lk
i3 813
5.0 50
56 BAND 1.3 AVE)
48 48
Av
) 325 35
163 163
5240 5284, 538, 531 5416, 5480 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5438.00 50.89 54.00 -3.11 4132 35.30 1108 36.81 @.00 108 96 AVERAGE 1 5240.00 109,48 ----vv -vnem- 10827 35.12 10.82 36,61 0.00 100 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C87
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s=amranas. FCC RF Test Report Report No. : FR332120B

Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
138 138 .
45 Lk
B 56 BAND1—3 B
) l | - 5GBAND 13
; WMWWWW»«»N )
s b P
48 48
Peak
325 35
163 163
5240 5284, 538, 531 5416, 5480 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5359.9 58.65 74.00 -15.35 49.23 3.3 1100 3681 0.00 108 136 PEAK 1 5240.00 112,42 --vevv ovmees 103,38 35.12 10.81 36.61 0.00 100 136 PEAK
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1138 138
1
45 Lk
i3 813
5.0 50
56 BAND 15 AVE)
8 1 s
Av
) 325 35
163 163
5240 5284, 538, 531 5416, 5480 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 543306 47.25 54.00 -6.75 37.69 35.30 1L.67 36.81 @.00 108 136 AVERAGE 1 5240.00 102,64 ----vv -veeee 93,52 35.12 10.81 36,81 0.00 100 136 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C87
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samran . FCC RF Test Report Report No. : FR332120B

Pol. Horizontal Vertical
L2l 0Buvim) Lol 4Buvim)
1024 1024
818 a4,
i 56 BAND1—3 i 56 BAND 1—3
(] L | U e I I |
2
585
_ 1 _ 56 BAND 13 (AVG)| _ _ 56 BAND 13 (AVG)|
1
Wby 1 At
bbby b el vt phgeadir e B
Peak A38hit, i S SSLSL B3 ar e
Avg 03 3
146, 14
7000 9200, 400, 1 15800. 18000 000 9200. 400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBwv dB/m A8 B dB  m deg PHz dBuV/m dBuV/m  dB dBw dB/m A8 B dB  em  deg
1 10430.0@ 45.24 68.30 -20.86 56.93 38.36 15.60 62.65 @.88 ---  --- PEAK 1 1e430.00 44.95 68.3@ -23.35 53.64 38.36 15.60 62.65 @.88 ---  --- PEAK
2 15720.0@ 62.93 74.00 -11.87 67.75 41.24 18.91 64.97 @.00 261 138 PEAK 2 15720.00 66.95 74.00 -7.05 71.77 41.24 18.91 64.97 @.00 3e@ 152 PEAK
3 15720.00 49.40 54.00 -4.68 54.22 41.24 13.91 64.97 0.0 261 138 AVERAGE 3 15720.00 52,95 54,00 -1.85 57.77 41.24 18.91 64.97 0.0 300 152 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C87

TEL : +86-512-57900158
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s=amranas. FCC RF Test Report Report No. : FR332120B
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1138 138 ]
45 Lk
i3 813
| 56 BAND1—3 l | N 5GBAND 13
¥ 1 MWWWW\VWWM ; ugrsr e |
48 48
Peak
325 35
163 163
s10 513 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5143.04 60.87 74.00 -13.13 5197 35.02 10.68 36.80 @0.00 316 85 PEAK 1 5180.00 104,83 ----vv -vnee- 95.85 35.86 10.73 36.81 0.00 316 85 PEAK
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1138 138
w5 w5 *
i3 813
5.0 50
6 BAND 13 (AVG
48 48
Av
) 325 35
163 163
s10 513 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 548.64 49.14 S4.00 -4.86 40.22 35.83 10.69 3680 @.80 316 85 AVERAGE 1 5180.00 96.02 ----ev -veoe- B7.02 35.67 10.74 36,81 0.00 316 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C87
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s=amranas. FCC RF Test Report Report No. : FR332120B

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz

ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1
1138 138
45 Lk
i3 813
56 BAND1—3 l | - 5GBAND 13
5.0 H 50
48 48
Peak
325 35
163 163
s10 513 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.36 67.97 74.00 -6.03 59.85 35.83 10.69 3688 0.0 115 S6PEM 1 5180.00 11519 --veev oomeee 10624 35.65 10.71 36.61 0.00 115 56 PEAK
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1138 138 ]
45 Lk
i3 813
5.0 50
6 BAND 13 AVG)g
48 48
Av
) 325 35
163 163
s10 513 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 549.76 5315 S4.00 -0.05 44.23 35.83 10.69 3680 @.80 115 56 AVERAGE 1 5180.00 10478 ----vv -veee- 95.80 35.86 10.73 36.61 0.00 115 56 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C87

TEL : +86-512-57900158
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samran . FCC RF Test Report

Report No. : FR332120B

Pol. Horizontal Vertical
1,”mel(dBu""m) mLevd(dBle)
1024 1024
078 874
\ 56.8AND 13 \ SGEAND 13
L I B ) N NI NI I M N N NI
Ry T BM=IG) e T S BIG)
\ . el e MWWWMWWM o A M MWWWW
Peak b s v
Avg 83 ]
1§ 14
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 103%60.00 45.79 68.38 -22.51 S54.67 38.32 15.% 6274 0.0 ---  --- PEMC 1 103%60.00 45.70 68.30 -22.5 S4.60 38.32 1534 6274 0.8 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ5228XG

Page Number 1 C17 of C87



s=amranas. FCC RF Test Report Report No. : FR332120B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz

ANT CDD 1S4T

Pol. Horizontal Fundamental

11ﬂLeveI (dBuVIm) L]

!
134 134 1
i1 i
i3 i3
) 56 BAND 13 ] | - 5GBAND1-3
850 "WMMW\M WW 850 I
#8 488
Peak
128 125
163 163
s10 LA 5164, 5196, 528, 5260 100 20. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514128 60.29 74.00 -13.71 5139 35.02 10.68 36.80 0.0 1280 97 PEMK 1 5220.00 11108 -----v -=--=- 102,01 35.00 10.78 36.81 o.00 120 97 PEAK
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
134 134
f
i1 i
i3 i3
5l Al
56 BAND 13 (AVG)
44 488
Av
) 128 125
163 163
s10 LA 5164, 5196, 528, 5260 100 20. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5144.80 4378 54.00 -5.20 39.88 35.82 10.68 36.80 @.00 120 97 AVERAGE 1 5220.00 101,38 ----vv -=nom- 92,30 35.10 10.79 36.81 0.00 120 97 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C87
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332120B

Pol. Horizontal Fundamental
mLeveI(lelel
134
915
B3 \'*\7'
R(LL 5G8AKD1--3
o1l o i
WMW M‘w"':r -y ‘u. lml ”,‘J P # “‘L‘L',”]'WM_WMN
L
Peak Blank
18
163
50 5156, 5292, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5367.42 59.19 74.00 -14.81 49.75 5.4 110l 3681 000 128 97 PEN
mLeveI(lelel
134
w5
B3
il
\w 56 BAND 15 (AVE),
88 1
Avg Blank
18
163
50 5156, 5292, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5375.88 47.07 4.0 -6.93 37.61 35.25 1162 36.81 @.00 120 97 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCCID:PJ

75228XG
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: C19 of C87




s=amranas. FCC RF Test Report Report No. : FR332120B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz

ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1
1138 138
45 Lk
i3 813
S A — TUTIL ML - 5GBAND 13
5.0 50
48 48
Peak
325 35
163 163
s10 513 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5I48.64 63.34 74.00 -10.66 54.42 35.83 10.69 36.80 @0.00 122 S9PEN 1 5200.00 120,35 ----ev -onee- 1128 35.00 18.78 36.61 0.00 122 59 PEAK
11ﬂLeveI (dBuVIm) 11"Level (dBuVim)
1138 138 1
45 Lk
i3 813
5.0 50
56 BAND 13 (AVG)y
48 48
Av
) 325 35
163 163
s10 513 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 52.04 54.00 -1.95 43.12 35.63 10.69 36.80 @.00 122 59 AVERAGE 1 5200.00 110,83 ----vv -veee- 101,75 35.10 18.79 36,61 o.08 122 59 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C87
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samran . FCC RF Test Report Report No. : FR332120B

Pol. Vertical Fundamental
mLeveI(dElle]
138 &%
g5 |
K
i w% 5G8AND 13
Pt T A
488
Peak Blank
35
163
510 5156, 5292, 5328 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53L64+ 6254 74.00 -11.46 53.07 5.5 1.3 3681 o.e0 12 59 PEM

Ll

134

97.57
N

e 56 BAND 15 (AV),

488
Avg Blank
35
163
510 5156, 5292, 5328 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53714 50.94 5400 -6 4147 3.5 1L 3681 o0 12 59 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C21 of C87
TEL : +86-512-57900158
FCC ID : PJZ5228XG



samran . FCC RF Test Report Report No. : FR332120B

Pol. Horizontal Vertical

L2l 0Buvim) Lol 4Buvim)

1024 1024

818 a4,

i 56 BAND1—3 i 56 BAND 1—3

(] I I | | I i |
585 _ 1 _ . |56 BAND 13 (AVG)| _ _ . 56 BAND 13 (AVG)|
X — M»jt

29 ‘ ok WM,MWMWWWWME uadll Y st o A et
Peak b e —
Avg 03 3

146, 14

7000 9200, 400, 1 15800. 18000 000 9200. 400, 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBwv dB/m A8 B dB  m deg PHz dBuV/m dBuV/m  dB dBw dB/m A8 B dB  em  deg

1 10448.0@ 46.39 68.3@ -21.41 55.64 38.35 15.58 62.68 @.e8 ---  --- PEAK 1 10448.00 44.59 068.3@ -23.41 53.64 38.35 15.58 62.68 @.88 ---  --- PEAK

2 15660.00 64.62 74.00 -9.38 69.58 41.12 18.87 64.95 @.00 132 159 PEAK 2 15660.00 67.47 74.00 -6.53 72.43 41.12 18.87 64.95 0.0 239 143 PEAK

3 15660.00 50.60 54.00 -3.48 55.56 41,12 18.87 64.95 0.0 132 159 AVERAGE 3 15660.00 52,92 54,00 -1.88 57.83 41.12 18.87 64.95 0.0 239 143 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C22 of C87
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FCC ID : PJZ5228XG





